LIST NO. 0247

- B
N B
= E
o b
- B
x |
AG
ol 3
-l fa
mm

0
-
O
= B
i £
Cs
i
L N
u

Type PDS-116A @

PDS-115A(A1)

HITACHI

J

®HO@O®®
®OO®OE

@
@

:

s
3

— N ] N S, ,, -
\ VR
e A NI
3 AN Wt
R , W
\ \* \: ; I
A I ' - [
. ] ! —
_ Ly :
T i
\“,\
" 4
() <) (O
oy O, MY

\/u /
NN




PARTS (Prices are subject to change without notice) PDS-115A(A1)
I;Ie;n Code No. Parts Name Q'ty Remarks LiSLESI;Iice
1 9493232 Flat Hd. Screw M4 x 2 1 (10 pcs.) 0.40
2| 9383122 Slide Switch Knob (B) 1 040
3 9820347 & Hd. Tapping Screw M4 x 12 1 0.40
4 980778 Slide Switch 1 8.00
5 932642 Rivet 25x2.8 2 0.20
6 e Name Plate 1 .
7 9820242 Inner Cover 1 1.90
8 | 982042C Armature Ass’y 115V 1 31.00
9 98202172 Hexagon Tapping Screw M4 x 70 2 040
10 982041P Stator Ass’y 115V 1 includ. 11, 12 12.70
11 930630 Brush Terminal Ass’y 2 0.40
12 | 937837Z Tube (D) 4 040

13 9820327 “+ Hd. Tapping Screw M5 x 25 4 0‘4L
14 9820312 Guard Plate 1 1.70
15 938217 Gear Cover 1 5.10
16 938071 Flange Nut 1 for M6 0.40
17 938047 Pinion 1 4.10
18 | 937876 Bearing Cover 1 0.40
19 | 939385 Ball Beurin_g_ (~6VOE§\LV(_2 PS2-L) 1 ) B N 2.60
20 980865 Washer (A) 1 0.40
21 939239 Ball Bearing (626VVC(C2) 1 2.60
22 9820237 Bearing Bush 1 1.00
23 | 946362 | Bearing Lock 1 T T 00
24 980801 Stop Plate ] 0.40
25 9820207 Housing Ass’y 1 includ. 56 12.70
26 | 937833Z Caution Plate 1 0.40
27 9378332 Slide Bar 1 1.70
28 | 9382997 Spring i 0.40
29 | 930446 4/Hd. Tapping Screw M4 x 16 5 0.40
34 | 982035Z Tail Cover 1 L 2.50
35 94921627 “+'Hd. Machine Screw M4 x 10 S (10 pcs.) 0.40
36 9494537 Spring Lock Washer 11 for M4 (10 pcs.) L 0.40
37 | 956633 Side Handle 1 2.10
38 | 939396 Ball Bearing (608ZZC2) 1 2.30
39 | 982074Z Nut (B) 1 0.40
40 | 982073Z | Nut (A) 1 - 0.40
41 980877 Belleviﬁe Spring 3 e 0.40 N
42 1 980334Z Slip Plate (B) 1 3.20
43 | 9803332 | Gear 1 B 1070 |
44 9820722 Slip Plate (A) 1 4.50
45 9820307 Bearing Cover (B) 1 0.40
46 939390 Ball Bearing (6201VVCM) 1 2.50
47 9820712 Spindle 1 12.70
48 937135 Felt Packing 1 0.20
49 9820297 Packing Gland 1 5.80
50 9492177 #Hd. Machine Screw M4 x 12 4 (10 pcs.) 0.40
51 937136 Fringer 1 0.20
52 9492417 (®HA. Machine Screw M5 x 20 2 (10 pcs.) 0.40
53 9494542 Spring Lock Washer 2 (10 pcs.) 0.40
54 | 9820382 Set Plate (A) 1 0.40
55 9820362 Wheel Guard Ass’y 1 includ. 36, 52 ~ 56,63 ~67 8.70
56 937846 Brush Holder 2 1.20
57 999021 Carbon Brush 1 1.50




PARTS PDS-115A(A1)

I;Je(r)r.\ Code No. Parts Name Q'ty Remarks Lis&gélce
58 | 937847 Brush Cap 2 0.60
59 957561 HITACHI Label 1 0.20
60 9378172 Wheel Washer 1 2.60
62 | 9378187 Wheel Nut 1 2.10
63 982046Z Stopper 1 1.70
64 949214Z | & Hd. Machine Screw M4 x 6 2 (10 pcs.) 0.40
65 9820402 Push Plate 1 0.70
66 9820372 Lock Plate 1 1.20
67 | 9820392 Spring 1 0.40
68 | 9820447 | Switch Holder 1 2.10
69 | 960266 | Cord Ctip 1 0.40
70 938051 Cord Armor 1 0.40
71 5002407 | Cord Ass’y 1 6.10
72 9820702 L Spindle Ass’y 1 includ. 35, 36, 39 ~49, 51 47.10
73 960107 Special Washer 2 0.40

I | -

]






